J06

ACI

.

(o0

=

Y/
—/
o o= o (

A L ‘-:__l )

0
2y
o/
\va

K03

n.

[/

NI

7.

K06

BIS" @05 Qo6

K07

/

G2 Rear Deltiod/Fly Selectorized

\

Model #: G2S22P-US Year 2000

Drawing #: GM15B-A03C

Serial #: GM15B

Rev.: 1.2 Date: 2/25/2005

o




Bubble#
AC1
AC2

AD1

AD2

AD3

AD4
AF1
AF1
AF2

OEM Number
024124-7BG2
025430-B

1000389176

1000389358

1000430293

1000430290
013514-71BG2
069196
069200

Description
Base Frame (Polarized Titanium), GM15BG2

Cam Set Mounting Plate, G2522, Polarized Titanium

pedal arm set left up Polarized Titaniu

pedal arm set right up Polarized Titani

Pedal Arm set Semi-Assy left down Polari

Pedal Arm set Semi-Assy right down Polar

Left Cam Frame (Polarized Titanium), GM15BG2
Cam Set L Painting GM15B

Cam Set R Painting GM15B

Notes

Replacement Part. G2 unit now has same L and R
arms (in Polarized Titanium) as G3. Send all pedal
arms (AD1, AD2, AD3, and AD4) if any original G2
arm part needs to be replaced.See the service
bulletin "Improved Pedal Arm Structure" for
history.

Replacement Part. G2 unit now has same Land R
arms (in Polarized Titanium) as G3. Send all pedal
arms (AD1, AD2, AD3, and AD4) if any original G2
arm part needs to be replaced.See the service
bulletin "Improved Pedal Arm Structure" for
history.

Replacement Part. G2 unit now has same Land R
arms (in Polarized Titanium) as G3. Send all pedal
arms (AD1, AD2, AD3, and AD4) if any original G2
arm part needs to be replaced.See the service
bulletin "Improved Pedal Arm Structure" for
history.<br><br> The axle and bearings to
connect to the upper arm are included in this
part.

Replacement Part. G2 unit now has same Land R
arms (in Polarized Titanium) as G3. Send all pedal
arms (AD1, AD2, AD3, and AD4) if any original G2
arm part needs to be replaced.See the service
bulletin "Improved Pedal Arm Structure" for
history.<br><br> The axle and bearings to
connect to the upper arm are included in this
part.

Iced Silver
Iced Silver


https://www.gympart.com/itemdesc.aspx?ic=MX20045&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX11022&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

AF3 014780-H Pulley Set GM01

AG2 1000410842 ConnectingTube Set  Polarized Titaniu Polarized Titanium
AG2 1000349530 CON Tube Set painting Iced Sliver GM1 Iced Silver
AK1 068986-AA GM15G2 Top Weight Plate
ALl 015771-A Weight Storage Horn Set
AL2 015772-A Incremental Weight Adjustment Rod GMO01
B15 1000444959 RVN A2-M8-BF
B17 000791-B Water Bottle Holder
B18 004535-AC Screw Hex Socket Round M8x1.25Px30L
B19 000509-E Foot Pad Rubber 89mm
B20 000542-C Foot pad Weight Plate Rubber GM01
B21 004702-00 Screw Flat Hex Socket M8x1.25Px20L
B24 020410-A Insert Nut NLS7-580-5.7
B27 005024-A Washer Flat 5.2X16.0X1.0T BZN
B28 005181-A Washer 5.3x10x0.6T
B33 005180-A Washer Sawtooth INT 4.3X8X0.5T BAN
B34 004601-AC Screw Hex M5x0.8Px15L
B38 009288-K Axle Pin Market GM01
This spring is compatible with BOTH pin
B38 1000393222 Spring Compression 1.3x12.7x38Lx7 SWP assemblies (for the seat and for the ROM).
B40 000454-H Cover Snug S45C Cr Plate GMO01
B41 013422-721G2 Adjustment Knob Set Seat Yellow Includes B38, B39, & B40 (for the Seat)
B41 013422-2G2 Adjust Pin Assembly ROM Yellow Includes B38, B39, & B40 (for the ROM)
B42 008589-F Fixing Horn Plate Cover D SPC Zn Plate
B43 067544-A Screw Phillip M4X0.7PX12L
Upper Cover Snug Plate L Shaped Bracket SPC
B44 008450-G Thickness 1.5mm
C20 004702-00 Screw Flat Hex Socket M8x1.25Px20L
Cc21 000514-C Foot pad Tube Rubber GM07

**Piece changed from 1 piece design to 2 piece,
so 2 pieces need to be ordered, even though
C22 1000097260 Sleeve Seat Tube diagram only shows 1
C26 004943-00 Nut Nylon M10x1.5P Cr Plate
C29 004780-AC Screw Umbrella Hex Scoket M10x1.5Px25L


https://www.gympart.com/itemdesc.aspx?ic=MX10698&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20321&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10775&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

C30
C31
C32
C33
C49
C50
51
C52
C53
C54
D13
D14
D17
D18
D19
D20
D22
D22A
D24
D25
D26
D27
D31
D32
D33
D35

FO8
FO9
F11
F13
F14
F15
F17

020465-AB
005017-00
008523-B
004555-AB
1000090006
020126-DB
008234-C
020127-A
005145-AC
005015-00
004077-A2
009372-E
008968-B
004855-AC
000589-C
000590-C
1000430263
005219-00
025755-AA
004553-AB
005132-00
005007-00
001528-B
005132-00
004702-00
009355-B

035711-A
001522-B
008550-C
008448-D
004482-AB
004077-A2
004519-AE

Washer Flat M10.2X25PX2.0T Chromed
Washer Spring SW10 10.2X18.4X2.5T Chromed
Washer Arc M10x28x10.5T SS41

Screw Hex Socket Round M10x1.5Px25L Cr A
End Cover Seat Tube Sleeve

Screw Seat Stopper M8x1.25Px20L
Bushing Fixed Plate

Screw Hex Socket Round M8X1.25PX12L
Washer Flat 8.2x19.0x2.0T Chromed
Washer Spring SW8 8.2X13.5X2.0T

Ball Bearing 60042Z 20X42X12T SKF

Cap Grip GMO02

Sleeve Inner Axle Sleeve

Set Screw M6X1.0PX4L

Foam Grip 30.4x5.0tx105L

Foam Grip 30.4x5.0x110L

Axle, Swivel Pedal Arm 20# Zinc GM15C D
Washer Wavy 26.0x35.0x0.3T

Washer Swivel Axle Chromed

Screw Round Hex Socket M12x1.75Px25L
Washer Flat 13x26x2.5T Chromed

Washer Spring 12.2x21.5x3.0t

Stopper Bolt Pedal Arm Rubber

Washer Flat 13x26x2.5T Chromed

Screw Flat Hex Socket M8x1.25Px20L
Stopper Mast Foam AL6061 GMO02

Belt Flat Kevlar **Order BY THE FOOT, e.g. 8 ft =
qty 8**

Stopper Block Rubber

Cover Cam SUS304 Plate GM15

Fix Plate Pulley SPC BED GMO01

Screw Hex Socket Round M8x1.25Px20L Cr
Ball Bearing 6004ZZ 20X42X12T SKF
Screw Round Hex Socket M10x1.5Px80L

Send 16 foot belt.


https://www.gympart.com/itemdesc.aspx?ic=MXP1009&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20399&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

F18
F19
F20
F21
F22
K06
K07
K09
K10
K11
K13
K14
K15
K16
K17
K18
K24
K25
LO7
LO8
LO9
L10
L11
L12
L14
10t showr
10t showr
10t showr
Qo1
Q02
Qo3
Q04
Q05
Q06

004534-AC
004943-00
005084-00
005016-00
001523-E
015943-AA
001513-A
o
005377-00
004116-00
005367-00
009365-00
004720-AC
005145-AC
001508-E
005847-A
015806-AA
001521-E
004720-AC
005130-00
005015-00
008522-C
004708-AD
021778-A
024608-A
013414-71
000431-EB

013420-2G2-2

001512-C
001401-A
001509-D
001526-D

Screw Hex Socket Round M5x0.8Px35L
Nut Nylon M10x1.5P Cr Plate

Washer Flat 5.3X10.0X1.0T Chromed
Washer Spring 5.1x9.3x1.3t Chromed
Rubber Stop CAM

Weight Plate Set 15 Lbs Dry Bearing
Rubber Block Shock Absorb

Guide Rail 19x1280L

Adjustable Pin Weight Plate 42CrMo Chro
Grommet Guide Rod

Clamp E-Shaped Ring E-15

Bearing Dry Weight Stack

C-Clip External S-30

Pin Spring 10x70L

Screw Hex Socket Umbrella M8x1.25Px20L
Washer Flat 8.2x19.0x2.0T Chromed
Long Guide Rubber Plate POM

Lanyard Weight Selection Pin

Increment Weight Plate 5LBS

Stopper Block Incremental Rubber

Screw Hex Socket Umbrella M8x1.25Px20L
Washer Flat 8.4x15.5x1.6T Chromed
Washer Spring SW8 8.2X13.5X2.0T
Washer Swivel Axle SS41 Cr

Screw Umbrella Hex Scoket M5x0.8Px16L
Assembly Manual

Hardware Pack

BELT FIXER SET-1

Cover ACRYLIC(LOGO)

Upper Cover Set

Cover Pulley ABS GMO01 ABS

End Cap 76.2

Fix Rubber Block Cover Rubber GM01
Bolt Cover M8x1.25Px40L


https://www.gympart.com/itemdesc.aspx?ic=MXP1020&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXP1047&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

Q10
V02

V03
V05
Vo6
Vo7
V11
via
V15
X11

J05
106

AD1
AD2

AD3

AD4
AF2
AF3
AF3
AF3
AG2

All
B15
B38

020699-A
006621-B

006611-E

005984-G

006622-D

006623-D

006656-A

020699-A

006651-B
020099-00

SEE PAD MATRIX
SEE PAD MATRIX

oe7e1>
0 2
013515-7ZLBG2

013515-ZRBG2
013514-ZRBG2
014780-H
013417-Z
013417-Z
1000093615

013519-7
004975-00
005485-E

Rivet 1/8X12.5L

Decal Seat Adjustable GM02

Decal Weight Plate 15LBS (Contains decals up to
295lbs)

Decal Upper Cover

Decal Angle Adjustic Left MX-S22 GM15
Decal Angle Adjustic Right MX-S22 GM15
Decal Serial Number Aluminum

Rivet 1/8X12.5L

Decal Weight Plate 5P

Screw Hex Socket Round M10x1.5Px85L Adhe

HEAD PAD
BACK PAD

pedal arm set left up GM15B

Upper Arm Set Right

Lower Left Arm Frame (Polarized Titanium),
GM15BG2\\ D/C, NO REPL Part will show as
orderable until stock is depleted.

Lower-Right Arm Frame (Polarized Titanium),
GM15BG2

Right Cam Frame (Polarized Titanium), GM15BG2
Pulley Set GM01

Pulley Set Semi-Assy

Pulley Set Semi-Assy

Connecting Frame Set Lower

Vertical Seat Post GM15 - D/C, NO REPL Part will
show as orderable until stock is depleted

Insert Nut Brass ALS7-8125-3.8(0.5-3.8)

Spring Stretch SWP

Some units may have 'saddle seats' instead of
the 'head pad'. Before ordering a pad, verify the
style of pad needed.

Discontinued - Polarized Titanium. Must also
order D22. See service bulletin "Pedal Arm Pivot
Design".

Discontinued - Polarized Titanium

Discontinued

Discontinued
Discontinued
Discontinued
Discontinued
Discontinued
Discontinued

Discontinued
Discontinued
Discontinued


https://www.gympart.com/itemdesc.aspx?ic=MXP1041&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXP1042&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

C19
C19
C53
D22
D23
D27
D32
F20

KO3
K10
K17
K18
LO9

10t showr

V01

1000103315
1000096168
005040-AB
085671
009314-C
005018-00
025756-AA
005084-AB

009641-F
014794-B
004720-AE
005040-AB
004720-AE

005853-A

006575-C

Cam Frame Plate Lower Painting GM15B - D/C, NO
REPL Part will show as orderable until stock is
depleted

Fixing Plate Cam Down Painting GM15B

Washer Flat 8.4X15.5X1.6T

Swivel Axle Pedal Arm

Swivel Axle S45C GM15B

Washer Spring SW12 12.2X21.5X3T Chromed
Rotating Axle Washer

Washer Flat 5.3x10x1.0T Zinc Plating

Bayonet Weight Plate 20 Aperture\\ Discontinued
Order top weight plate set instead

Pin Weight Plate Selector Yellow Knob

Screw Umbrella Hex Socket M8x1.25Px20L
Washer Flat 8.4X15.5X1.6T

Screw Umbrella Hex Socket M8x1.25Px20L
Lubricant GM - D/C, NO REPL Part will show as
orderable until stock is depleted.

Decal Operation Instruction\\ D/C, NO REPL Part
will show as orderable until stock is depleted.

Discontinued - Polarized Titanium
Discontinued - Polarized Titanium

Discontinued

Now only 2 per unit like G3 drawing.

Discontinued
Discontinued
Discontinued
Discontinued

Discontinued
Discontinued
Discontinued
Discontinued
Discontinued

Discontinued

Discontinued


https://www.gympart.com/itemdesc.aspx?ic=MXP1022&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

	G2GM15 Schematic
	G2GM15 Parts List

